4WD OFF-ROADRACER

TURBO OPTIMA MID
SPECIAL

1:10 Scale Radio Controlled Electric Powered 4WD Racing Buggy

INSTRUCTION MANUAL
4837 /AR SRS NS o o

XERICCDFHABZR BHRAICBEDTRICEBEL TS WL,
Before beginning assembly, please read these instructions thoroughly.

e ™
OFNFITHIITIBICHEBL TH D FT, X TV AP/N—Y DIBDIRIC @AV T RAP/IN—YTIHT BRRIE. EAPETREEL IBNELS
SZILLTLREEN, XUTFYAPHELTORNBNGAIE. BELKSD ICREMFTLREE W,

DERFEES U B I -V —BAEXTREVEDE LS,
@ Take care not to lose parts or screws etc. when performing

. . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

. J
HRBRBRDD, FERLAREZEET 2HBENH D FT, *Specifications are subject to change without prior notice! ()
© Copyright 2025 KYOSHO CORPORATION / St i ix sy No. 30623

30623-MM02



BED-HDFZEIA SAFETY PRECAUTIONS

$1IT - ETORIICHT BHRHF ST,
Please read carefully before assembling and operating your model.

BEY—7 I ESVEBFICEAGRESRETIURELIHSREHMETLET,

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bit<—7 EHPHEDRR LGS, PoTRWITHEWNIEZRLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage

or accidents.

@ CDEmMIE. ARNGERFHRE T, HEATRBHY EEA !

This product is a fully functional radio control model. It is not a toy!

@ COERERE LTSI, EFTHOMILTY, ETEDAVTFVA #7230kl zBIEVWET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@7 VA EEBMPHRERDEMIE. FELAZRD EXEGERDIRN. REPR (BRK) RhOTEELSHYVET,

Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COERERZICHUR S I HITTROFEZ, BT EFY T,

In order to operate the model safely, adhere to following instructions:

r
S *TOHPEFS LV LEERPIBICEAGHENRET ZARMLHBBBETLET.
Warning ! *Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:
L

-1

PROHIBITED

25, | S

P HII TR THHEAEZ REE TR LTV, T, I TCARE Bt - ARRIGHENIC LIEWTRE,
NGEAE BRERH>TWB AT FNA A ZEZIFHERITHIIT BIRPRRN G EDRREICEY £,

&L, Never disassemble or install batteries with the polarity reversed.
Before you begin, read the manual thoroughly. First time builders should It's hazardous and will cause damage to the batteries and/or electronics.
seek advice from modelers who have experience in assembling models.

Hik

PROHIBITED

Hik

PROHIBITED

P NEGFERP. EBOTBRABYETDT, +ERLTLIEEL, P-EE - ATH - $RDIAL TIEETERHEVTIZEL,
Ffe. INEBHBFEROWVWBIGBFACOIEE - REIFEIFTIREL, ERDORREGDET,
This product includes many small, sharp objects, so it should be kept out Do not operate in crowded places, near children or pets, or on public
of the reach of children. streets - it may cause serious injury.

Vs



2k
\ PROHIBITED
5 =
PROHIBITED
- 7O REGROEMFZEDDE VR, P-BEDEIENSH LULE,
BRSO TL 2Ly bO—ILHTELGLEY . BEPHREDORRAIC FQICETZERLELTRRZANTLCLEY, BERFAREOEEETEE
BYEY, 3L BoBBEPERORERICEY ET,
Always check the radio batteries! When the model is behaving strangely . .!
With weak dry batteries, transmission and reception of the radio fall off. Immediately stop the model and check the reason. Do not operate the
Models may become out of control under such condition, which may model until the problem is solved. This may lead to further trouble and
cause serious accidents. unforeseen accidents!
=41
PROHIBITED
P ETEE THEWIF R UMEFR,
1. BRROEL, 2B E,
2LER BFEWET A,
RN AZELZRERICEVET, e eI blic). ADOKKITHEVET,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:
1. in residential districts and parks!
2. indoors and in limited space!
L * Non-observance of the above may be cause for personal injuries and property damages.
( =) S . .
A B “BIEPT HEORBILDT8, RDT EEBTHFY CEEL,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
\_
e
=14 2k
PROHIBITED PROHIBITED
P ElER L TLBEIC, 8P EEANEV T RELN, B ETRDE—2—PRAE—FIY FO—5—FHABEOTLBDT,
Do not put fingers or any objects inside rotating and moving parts! THS5ENTLEEL, V7 FoBhhH Y £T,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
\.
4 oy
AE *TOHAZEFSLEWERBEREOHEE . MEERHRETIBNDHVET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
\_
e
=41
PROHIBITED
Ay 2=y /N— FIAN—ZETEORI KNI TERLT P ZET HHEERIERNORTUCTIERL. FEEETO>TLIREL,
{FEEL, Painting must be done only in a well-ventilated area.
All tools require careful handling to avoid injury.




P ETED. ETEEHEVRHILTERAA Y FEOFFIC L, BIREXE
BOBMZERYALTILEN, RIFFPEBORS - RENG LBR
FHEEDHYET,
Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

2k

PROHIBITED

7T FDRETT HET BENDH Y E T DO TEEISE DY
LGELWTLIREL,
Do not point the antenna towards another person.

2k
PROHIBITED
P ETEHE. BT RT A EEBEL TSN,
Always run your car with the body shell mounted!
2k
PROHIBITED

P TEEDBFATDETIE. BEDRERICHEY £TDOTHEPHIZEL,
VYV SEEIBEDEZITVNS ET A,
R B, BRIDZNET B,
< KfeE Y B )i
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

ik

PROHIBITED

P[5 CEIREDE S TIRETEEGEWTLREL,

REICEY Y FO-IVRETREDRRAICGY E Y,

Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may
cause injury.

ok
PROHIBITED

P REDRE K GAHFAPEEDTWEHE EIERABOREIZ LEWT
{FEEL,
Do not store this model in hot or humid conditions, or in direct sunlight.

P EHRIC, BERDEXEEHEA TORWOREERL T IREL,

Check all screws, nuts etc. on a regular basis for looseness.

P HHIEAF T2 3 2 =Y N DIARPEEDBENE LIENTLIEEL,
HEOREEGYET,
Do NOT install any option parts not made by Kyosho for this model.
To avoid causing irreparable damage, do NOT attempt any modifications.




fthiicZ 5 Z 340/ ITEMS REQUIRED FOR OPERATION

I CTITRELGTE
Tools required AT 3TEOMRLCIE, +HEELTIRESL,
3= CAUTION: Handle tools carefully!
II:?\
Fv FCA>TW3IE —fkETE T7EH)—LERLENLETRE
TOOLS INCLUDED Tools Accessories and recommended tools
WiALYF IR WSIFNRF B No.36231 BAALYFRSA -
SPFATIYI)—T— Hex Wrench Driver

Hex Wrenches Grease Needle Nose Plier

SP KNIFE EDGE REAMER No.YKW015B
KANAITOOL 6% L >/ F R 54 /3—(1.5mm)

m KANAI TOOL Hex Wrench Driver(1.5mm)
WR—IVFTTUR | AV ll—
@9@ Ball Diff. Grease Scissors @ N==1
. — —\ No.YKW020TC
~ . . . KANAITOOL 6/ LY F £ 74 1\=(20mm/F4 > 3—+)
mt=LUF . RUA—REA FBER KANAITOOL Hex Wrench Driver(2.0mm/TiCoating)
Cross Wrench L 1 Policarbonate Paints |[||||

5 H=y/\—
BHGY 3AY FFUZR Wire Cutters

@ HG Joint Grease

- @ WhyE—F17

Sharp Hobby Knife

No.YKW025B
KANAITOOL 6/ L~ F K54 /3—(2.5mm)
KANAI TOOL Hex Wrench Driver(2.5mm)

; (==

BRYIARSAN—

W oTw1288€) 0TW1298 @) n T?E/ E<|j|/ '7k No.YKWO5SBXB
avyLUF WoTw1288()/0TW1298 () readloc @\NI\;I\EIOT% (f)‘hl_“/;zl;?{ N=(5.5mm)
Shock Wrench UavILVF p— ox Driver(5.5mm)

Shock Wrench WX AFRAFS1N— Instant Glue C——F )

. Flat Head Driver No.YKWO70BXE

DS 0. 7
®F S ] O omm %D—Q:E) KANAITOOL v % X F54/3—(7mm)
@ 7 KANAI TOOL Box Driver(7mm)
meey b C—F 2
Tweezers @

2F v XY —RIESC(RE— ROV bO—5—) SiGEHE (7OR) BRCEDY—R - S 7Y T AR
Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller). Suitable servos, receiver, battery & electric speed controller

Oz DEy Mo F v v F—RiEscoTaRpuEcy,  MEEHE

@This kit requires a 2 channel radio control set with 1 servo and 1ESC. Transmitter W Y—R
I, e e |« pols NOB214T \ Servo
[ g /T\U)E_Y}&L Li_s TD/TLLFJE@_ER H%% BEICLTLREN, Syncro 24GHZ%ZEMt v + No.82273 < MAX
@For more information on the transmitter, kindly refer to the (D v 4 ONEZEL) T 29mm
instruction manual of the transmitter. Syncro 2.4GHz Tx/Rx Set H—7R KS-5031-09MW
SERVO
(w/Gyro)
18~21mm
\ 38~42mm

No.37061 .
O-—704%—R

)b+ X 240S KS4241-08M
Low Profile Servo

BETANY T — W &R LE MANS240S KS4241-08M

Battery Battery Charger
AT Z/\v T —ITBEL B = ESC(RE— KOy rO—5—
ERLTEEL " EIecEric speed )
Use the suitable battery charger .
for your battery. controller ’ EAR Q
GABA0EFET BiRAIL. .\\ \\&

FNEBEFH < fzHGACO100D Gens

No. 71322B KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH /\w71)—  aceLiPo/\wF =770 2—%id
KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH Battery AL TLIEELY,
No. 71324B KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH / \w 7 1) — Always use battery protector
KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH Battery ~ GAC0100D Gens ace LiPo battery
No. GAB4202  Gens ace LiPo 4000 & kL— I/ \w %7 (60C/7.4V) protector when charging GAB4202. WS
Gens ace LiPo 4000 Straight Pack (60C/7.4V) =
Receiver
BtE—42—/ESC(RE—Far to—3-) 210.82135
Motor / Electric speed controller yncro KR-331
S{EHs (B &)
7'2<F—%— Brushed Motor 75 L XE—%— Brushless Motor Eec:;i;
0.
No.70703 No0.82245B No.37034 No0.37051B Syncro KRG-331
5400 SAGY ) —X  REAL—RN\TR WRV2403-IVRTSY LR L 2405 ESC DA O RZAEH (H&)
E—42—G2X KA060-91W 75~ E—5%—H E—%— 135T/4AWDA  (60A/MAX13.5%—>) Receiver with Gyro

(> TIV208 =) BhKESC60A ST LE MANS 240GOLD LE MANS 240S ESC

540 Class G Series ~ KYOSHO SPEED HOUSE Brushless Motor 13.5T (60A/MAX13.5Turn) W/\v7F)—
Motor G2X KA060-91W Brushed WP A Battery
(Single 20Turn) ESC 60A S-plug
p MAX
= 25mm
I P \ ;

MAX /
50mm
200mm \A MAX 140mm




7ORD%#({E PREPARE RADIO TRANSMISSION

@ O0REZTDIERICLIzh>TEY FLET,
Set up the radio as explained below.

MKT-231P-HXfEHE L KR331GRfEHKR. 757 L RAE—2—%HIICEHA
This manual uses KT-231P+, KR331G and brushless motor as examples.

KR331GREHITY v OZRNE L TWBDTEY PTVBE COETEYR—FLET,

The KR331G receiver has a built-in gyro, which supports driving on slippery surfaces.

LED
LED Lamp

7
Sgncito-

KRG-331 __rais.
3 CH 24G RECEIVER

:
Gl s ( oo
& s e

Tz E—TRZ
Fail Safe Button

~ e e e e e = = =

N\ _
& | FAV R
Batt
attery
WAC-FIvh0-5-60  {) q" WL Y—r—T
Electronic Speed Controller (ESC) Sensor Cable
= — 1 =\
WxER C J| -
ﬁ Transmitter c —
— g
l [ W27 WE—%—
~ Switch Motor
=3 12 OFF
| S == mrUFF
W77 5 —R oy QY B = Antenna
Steering Servo Re:eiver
NAVF 427 AR 58—
— Binding Connector
@asH BF @START
XERICELELY TS, Insert batteries into the Transmitter.
B —R/ESCO— FZRERICDE L, Connect the Servo/ESC Plug to the Receiver.
U LERRICEY FT B, Set trims of transmitter to center.
EERDR A v FEANS, Switch "ON" the Transmitter.
Ny T 1) — EESCEHET 2. Connect the Battery Plug to ESC.
ESCDRA Y F&EANS, [ Switch "ON" the Electronic Speed Controler.
N7 TT B, Binding.
ESCEL Y b7 v T B, B Setup the ESC.
B ~)A—E3H L TE—2 DBV TV EHHER, EJ Operate the Throttle Trigger to check if the Motor move correctly.
INY RIVEEH L TH —RHOBWVT LB HHERR, Operate the Steering Wheel to check if the Servo move correctly.
[ Ty elal:s: @FINISH
ESCDRA v Fatl5, Swith "OFF" the Electronic Speed Controler.
[ EEHDAA v Fat) 2, [2) Swith "OFF" the Transmitter.

> 7OREY FEEAGE, E—2—#&K. Ny TV—ERERUAC Y FONICT BHIIC, 47
¥ Y—EBODLEICEE, FAVHEETESLSIICLTLREEL,
3B When installing your radio system in your model, always make sure to set your model on
a stand so the wheels are free from any traction before turning on your radio and or
connecting your motor for the first time.

Caution




037 THIDE= / BEFORE YOU BEGIN

N TORINCTREDZ EISEELTLIESE L,

O DFHAEZERHidr WEZERT B,
O FDRBZEHEL DS,

KA—AR. FEDPBVE LS. BEVRODIRFTEN. Bt II—V—HERE) FTTERILEL,
QN EBEMROFLPT A XAZMEZGEVE S ICHEZSE(IC LRI LEHSHEIITS. .

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s construction.
@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

FyMUFFEPREDES EXPIIER R DS <A TOE T, SHAEICIRETRA BV E T DO THEIRLTHSBITTTLELY,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ \ERE D Xl / OTHER HARDWARE

3x10mm EX 3x12mm IR 3mm Ty —-Fvh E2 EUVYT 4.8mm H~—)b 5x10mm X725
Screw F/H Screw Washer * Nut E-ring Ball 5 Ball Bearing
mm

4 A | 4
OES - O i @@ & 90 )

10mm
Ot X DESE /SCREWS
EX FrvTER HIER TyhER
Screw Cap Screw Flat Head (F/H) Screw Set Screw

COlm O(m (mm il RB55/ U HEy b ENTOBHE

Part number by which different
parts are set selling.

mEDHA
Explanation of the part number I TE OT267GM
Assembly Instruction F]:

0T267GMO®

SUF—NTSAFVvIN—Y DR
Part number of plastic parts with a runner.

Servo Saver Spring
Y—REe—N=RTI>YT

Sy & —oT267GMO
(_E[ ]_ J IE]I/ ﬁl | OT267GMO
6 7

OT267GM@®

OT267GMO®
Servo Saver Nut
H—RE—/\—Fvh

OT267GM

Servo Saver Set
Y—Rt—/\—tvh

OT267GM

OT267GM Servo Saver Set
e 6

H—Re—/—vh

SREAEICEDN TV B — T DA

Symbols used throughout the instruction manual, comprise:

ARLTHII TSR, *IOvIBIEES, R~ B,

Pay close attention Apply threadlocker True-to-scale diagram.

here! (screw cement).

REITER, Y 4 FREERITEET . ‘ C#hvbd3,

Note the direction. {CA Apply instant glue P Cut off shaded portion.
(CA glue, super glue).

x2
ESIRICHEIITS, BURB A dho il 2mDNEBITS () ERIA.

2ty MBI TS(H),
Assemble as many
times as specified.

AR,
For Right.

- 2L

Assemble in the Must be purchased Drill holes with the For Left.

specified order. separately! Specified diameter.

GR% RS, Nl RIS/ 54 SICHEIITS, EARCESICHTITS,
Apply grease. ol Ensure smooth, non-binding Assemble left and right

movement when assembling. sides the same way.




Screws / %Y

o ©Pm © O(mmm @©fmw g

1-853003 x3 1-S33005H x8 1-$32606H x10 1-S23018 x4 oT2710 x2 96641 x3
Set Screw M3x3 Flat Head Screw (M3x5)  Flat Head Screw (M2.6x6) Cap Screw(M3x18) Flange BH TP Screw (M3x10) 3x5mm Shim (0.2mm)
tyhER T e YIER Fru TR TPISUIREVER RS
1-854004 x2 1-S33008H x39 1-832608H x5 @[I]I F@A5 1m]]1 | OT231B0 x5 96642 x2
Set Screw Mdx4 Flat Head Screw (M3x8)  Flat Head Screw (M2.6x8) 1-S23006F x2 . x 4x6mm Shim (0.3mm)
PyRER HSER H$5L2 Cap Screw(M3x6/Flanged) ~ Screw Pin (2x11xM4) PN
@ FryTER(TTVIM) R)a—Er @"
1-S13005H x4 1-S33012H x6 1-S34010H x2 96643 x2
Button Screw(Hex/M3x5) FIat Head Screw(M3x12)  Flat Head Screw(M4x10) 5x7mm Shim(0.3mm)
REVER H5E2 YL
1-N4045F X5 1-E025 x22
Nut(M4x4.5) Flanged _Ri
On Emm ©F w55
1-S13008H x17 1-833015H x19 1-N3024 x4 1-W300805 x4
Button Screw(Hex/M3x8) Flat Head Screw(M3x15) Nut(M3x2.4) Washer(M3x8x0.5)
RaIE s Fvb Tyv—
E(mum  (o)]mummmmm ©H I NAOSBFNB 1 1§-E030 s
1-813012H x4 1-833018H x6 1-N3033N x15 NutlM4x5.6) Flanged Nylon - E-Ring(E3.0)
Button Screw(Hex/M3x12)  Flat Head Screw(M3x18) Nut(M3x3.3) Nylon hz
REVER HSER FykFrov 96647 x4
10x12x0.2mm Shim
SN
@ ' ‘ (OO @ '\IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII\ @ " AU SRS ASRRAR
OT271@ x2 OT271® x1 OT271@ x2
Button Screw(Hex/M3x30) Flat Head Screw(M3x35) Flat Head Screw(M3x45) 92638 x3
REVER HSER TFIER Snap Pin 6mm
Ay TEY
Rubber Parts, ETC / S1\—I\—Y . Z0Dfth 0 ~
| e
o
@U ?/F;gj E?:F X8 96441C x1 OT270@ x1
- ~— |
ORGO3B x8 UT019 x 2 Rl Double Sided Tape BU?E?F Eeal | -
mET—7 SI\——)b [k |
O-Ring(P3/Orange) Flange Metal 3x6mm
ous ety Sy SC246B x2
) UM120 x12 Battery Strap (16x200mm) | )
@[] G 3/32" Ball NyF)=ZA Sy T
0T270@ x3 = o
X
O-Ring 55-080 Black o404 x2 072700 x1
ouvs Shield Beinng (4x7x2.5) Sponge Seal :
SoIVENTUYY ZRIDY—IV :
@[] OTB252x2 AQ@ ]
Velcro Tape
ORGO04SSBK x2 ~Rva7—7 p@
O-Ring (SS4/Black) BRG405 x1 [ ]
oYy Shield Bearing(4x8x3)

SV RRTYZY

T OT274 x1
@ Low Friction Belt L
a—>7723aN)bkL
BRG406 x8
Shield Bearlng(5x8x2 5)
OTW1300 x4 S U RRTYS
Adjuster O-Ring n
TIRRE—0UYT |
BRG407 x9
Shield Bearing(5x10x4) H
S IVRRTYTY H
OT253 x4
Shock Qasket 12mm =
vaAvIRAT IR | OTT245MO x2 OTT245M® x2
I Front Brock Tire 50x83x30mm M Front Inner Sponge
U Oy h7OvyaA4y IOV MY F—RRYY
Shield Bgaring(§x12x4) Slipper Pad
I=IVERTIT 2w S—) S R

BRG414 x6 SIL0200-3 x1
Shield Bearing(10x15x4) Silicone OIL #200 x1

SV RRTYZY A
96512 x1
96508B x1 Super Green Grease
HG Joint Grease gt HBIBE 2—/\— =21 —Z
e 20cst (75t)
HGYa( R UR
96510 x1 ' O | OTT244MBO x2 OTT244MB@® x2
High Durability Ball Diff Grease (10g) ~ 1708Bx1 Block Tire 50x83x36mm M Inner Sponge
BIAER—ILT 751 Z(10g) Anten;w_a pu)jg TOvs s+ A F— 2D
TUTFINAT




Metal Parts / *%)Vix—Y

8]

SC242B x2
4.8mmxM2.6 Ball Nut
R—IbFvb

@]/

0T258@ x1
Belt Tensioner Shaft
NIVhTFroatr—ov Tk

|

OTW101-02@ x2
Ball Diff Shaft R
R=IVT 7w T b

™

OTW101-020 x2
Ball Diff Shaft L
R=IVT T+ T b

[
=
N
i
.

N

Tensionner Spring
TTavAIIVYT

OTW128B0O x1
Shock Tool
3y —Ib

0T264GMO x1
Rear Side plate L Motor Plate
Y HARTL—kL

UM119 x4
Diff Ring
TG

1 — |

0001000 N 11 l

0T2340 x1 0T265B@ x2
Steering Linkage Rod M2.6x36mm SUS Shaft 3x54mm
AFTIVT I r—oay R HRIvTh

mmr—{—mm

" WA

OT267GMO x1
Servo Saver Spring
H—REe—N\=ZXTVV5

HIM

0T2590 x1
Slipper Spring
A IN=RT) T

OT267GMO x1
Servo Saver Nut
H—R—N\—F vk

OT231B@® x4
Drive Washer
RSATTvv—

6
®

I 1

[
OTW12 x4
@O @H Red Adjustable Rod(M) (S)Jéags?;zss
W0201B x16 OTW125CO x2 7w A Ay F(M) #7\:/*778# Xoomm
5.8 Steel Ball Washer 5x7x1.5mm -
AF—ILR—Ib Vv (T {:}J I [i ] [i
TBS0350 x2
0T248 x2 0OT249 x2
@[n @D LL{T]/I’.)/U\CL(?} Egi(rit;‘;vﬁ%xso) Flange Shaft 3x26mm Flange Shaft 3x30mm
UT017 x8 0T2580 x1 e 2N EE P2 TN
M3x6 Tapered Washer Shaft Collar 5x7x2.7mm 1 T T
B e i W | | T
OTW155GM x2 0T2580 x1
Upper Deck Post (Gunmetal) ';Af’r'[‘/gfiih;f @ﬂ:@
OT212 x4 0T258@ x1 TYIN=TvFRIE UTo126M 2
i i i Shaft Collar 5x7x3.7mm X
QE%F;n/gaﬁngi%fj FRINT— X ) Servo Saver Shaft (Gunmetal)
A 0OT239 x2 H—RtE—/N\—+ Tk
Front Shock Shaft
<<© ) SLE MRS E |
(I )
OT240B x2 OT267GM@ x1
OTW128-01B@ x2 OTW1300 xd Rear Shock Shaft Servo Saver Tube
Shock Case S e X By IR Fo R~ A—Fa1—T
Y3y54r—2S Spring Adjuster
ATV T I % A2 — \
e | 9Jf
@ OTW125CO x2 g
Universal Swing Shaft
AZIN-HIVRA T 2% T
OTW129-01BO x2 OTW128-01B@/0OTW129-01BO x4
Shock Case L Seal Cartridge i |J]]]I|
Sy —2L I=IVh—=t)yD
OT272 x2
Swing Shaft B
A% 7B
OT230B x2
UTWO009® x2 UTWO0080® x2 Rear Wheel Shaft
Front Shock Spring MH Yellow Rear Shock Spring MH Blue Y RA—ILv Tk
JaVcRTIG Y RT)G

WO0147GM x 2
OT257@ x1 OT257@ x1 W4 Plat Head Washer
Counter Gear Crip Counter Gear
AT R—=FY )T Ao E—FF
OTW101-02@ x2
Diff Shaft Support
TI7Vv T MR—k PNGS4825 x1
Pinion Gear (25T)
0T257@ x1 E-AvFv

=

OTW101-03@ x2
Ball Diff Screw
R=IVTTRY) 21—

©l

BRG105@ x4
2.6x6x1mm Washer
Ty -

OTW143 x1
HD ST Link Set
HDSTU>Ztwh

0T264GMO x1

E—5—7L—h

(o

(r@] |

OTW101-03® x2

Ball Diff Nut L
R=ILFTF vk
OT211B@® x1
Knuckle Arm L
FyoIT—LL Q

0T264GMO x1
Front Sus Plate
A=y AV S

Final Pinion Gear
T7AFIVEZFVFv

Qll

R

oT211 BG x1 OT2590 x2
Knuckle Arm R f
oL R Slipper Plate

O

OT264GM® x1
Rear Sus Plate
Y HRTL—k

2 )yIN=TFL—hk




FRP Parts / FRPIN—Y

0T2630 x1
Rear Shock Tower
UvavyaT—
OT276 x1
Upper deck 0T2630 x1
TYIN—TVF Front Shock Tower
7avbravorT—

0T2630 x1
Rear Upper Rod Mount
Y 7yINs—ay Kok

OTW162 x1
HB Carbon Chassis L
HB A—R>Iv—L

OTW101-01@ x2 OTW101-010 x2 OT210BKB x2

Ball Diff Main Gear Ball Diff Belt Pully Guide Shock Plastic Parts

RoVF AL H Y RoVF TN T—)—HA K YAvyIII=y
OTW101-01@ x2

Ball Diff Nut Bush
R=IVTT7FvbTvia
OTW101-01@ x2

Ball Diff Stop Plate
R=IVT TRy TTL—b

OTH249Y x2

8Hole Wheel 50mm (Front/Yellow)
87 VKA —)L50mm (7O b/ATO—)

UM564-82B x1

Spur Gear(48P-82T)
RIN—FF

OT267GM x1
Servo Saver Set
H—RE—N\—t v\

OTH245Y x2
8Hole Wheel 50mm (Yellow)
87URA—)L50mm ( ZAa—)

LA43B x3
5.8mm Ball End
R-VIVR

OT204B x1
Hub Carrier
INTFvT

OT209B x2
Shock Piston
PENA IS

OT201HB x2
Hard Sus Arm
IN=FHRT—L

10



Plastic Parts, ETC / 7S5 ZXFv7I1x\—Y

L]
OT268B x1 [ ]
Wing Stay & Bumper Set =
TAVGRAT—&INVI\—t

0T266 x1
Mount Set
EMAn S

OT275 x1
Belt Cover Set L 4
NIV AN—E YL

OT252W x1

OT255B x1
Gear box Wing (White)
FYRYIX VAT (RTAR)

11



R=Ib77
Ball Differential

(OTW101-01

o
(d]
IS

\. HEicER!
Note direction.
OTW101-01®

750 0%y MUTHEICEREE
Bl ERLEY, HFTEICER!
After setting a flange, instant
adhesive is let run.

Pay attention so as not to put it
too much!

FL— FOmEE K—IL A72avii—s 1 97030B

G ERiedic Option Parts

ol <EVET, O x12pcs
Apply ball diff grease to Tungsten Carbite Ball (3/32)
both sides of the plate BUGRTVH-INAFR-IV (3/324F)
and ball.

Y 96510
Ball Diff. Grease (White)
e | a7 S (=)

Q

( il
_ /\/
Wmmm’mmiﬂ""“

BRG406
5x8x2.5

OTW101-02@/

Long one.

RULA,

..
Ball Differential

1.5mm Hex Wrench

4

"m;ﬁ\||;m|\|%\|ﬂll\l\ﬂ""”

96510

R=ILTT7TUR (B)

7,

Ball Diff. Grease (White)

Short one.

N
P
?f 96508B ‘ FIEIER!
Joint Grease(Black) d I Note direction.
PERPA 7“ YR (%) \lTIﬁ‘i\l\I\I\III\]ITII\III\;\I\I\]“Iil/
/ [O]
+ O o
BRG105@
) ~ 2.6x6x1mm 08
BRG105@
1/16"
___OTW101-03@
BRG406
= S ol 2B
) HEEE!
©/ORGO4SSBK Note direction.
SS4
OTW101-020@
\ —1n)

I
g/um%

;\ﬁ/mm 01-03@
J/

OTW101-01@™

BRG414
10x15x4

ﬁ—)b-‘r“?@%ﬁ%
Ball Diff Adjustment

1.5mm. 2mmL > FEFERLEY,
Use 1.5mm and 2.0mm Allen wrench.

»QLOETAFAFSAN—TCEEL. ZFEELTHE T, ESHE
I5%ET OZLHAHE T, B> TLEIREDTEETIEDER
BIZOTEELET,

Secure parts @ and @ in place with two flat head screwdrivers
and rotate the differential case unit it becomes tight. Then, tighten
screw ©. When running the car, the differential must be tight,
otherwise it may be damaged.

=»RICAGEEEE L, @ZE LR, O R ARICEEThIE
BULEISHWNEEILDAFFBELRDT, O%PBHET,
Now, hold the differential case firmly and rotate part @. If part
@ rotates into the opposite direction to part @, no further ©®
adjustment is necessary. If part @ dose not rotate, screw is
too tight. In this case, gradually loosen screw © until part @
rotates.

[ ETRICE 2 YRR BERELEY,
=l Before running, attach the tires and re-adjust accordingly.

12




E

2¢ ol

5x7x3.7mm
BRG406

[ P GREERITREELE Y, DIFTETR
(XL Attach with small amount of super glue.
0T257@ @
$ g 21T @\
% '

A FY
Main Gear
0T2580

FTavin—y

Option Parts

LW Gear Shaft Light Weight
L LW £+ T by b B8
FrRvIR p ~
Gear Box
BRG411
6x12x4mm
8 MHMD @ (2% om0
£ 1-513008H \
S M3x8mm
S Vs
S, & 6
% oT2558 H
N\ B
HEX Wrench
2.0mm 0
1-W300805 \ )
M3x8mm /
1-S32606H
M2.6x6mm

BRG407
Q

5x10x4mm

0T2558H

seor |
0T258@
o /®®®
o

1-S32606H
M2.6x6mm

HEX Wrench
2.5mm

s N
(o {RFEFHIIC, NDUBZEDEIIICEDEET,
=l Temporarily assemble, see hole direction.

1-S13008H
M3x8mm

r_— NIV DFFEEIIIBN—I B,
ol Refer page 38 for belt tension adjustmentt.
J

&

FTavn—y
Option Parts

HD Mid Gear (OPTIMA Mid)

HD 2 FF¥ (#774<IVF)

13




FYRYIR
Gear Box

© (o) ymmmmmmm

1-S33018H
M3x18mm

o LN HOfIElcEbhEE T,
V&7 = ol Line up as shown in
the figure

Ol

96642
4x6x0.3mm

AAAAAAAA

DBOJTVREMNIET,

Apply small amount of grease.

BRG414
10x15x4

O

96647
10x12x0.2mm

10x15x4

FYRYIRX
Gear Box

0T264GMO

FTvavin—y
Option Parts

g

CNC Motor Plate (Gunmetal/OPTIMA Mid)
CNCE—%—TL—b

OTW139

xoOvyEEERLE S, (BIFEY)
Use Thread lock (Sold separately)

(NSRRI " 9

OoT2710
L8 M3x35mm

¥ Aluminum

14




AIN—FF
Spur Gear

96643
5x7x0.3mm

072580
5x7x2.7mm

012590

Vs

AIN=FPER) Y IN—1\y RESICHEBPEDEET,

. Align slipper pad with spur gear first.

{} UM564-82B T
f Py & __0T2590
—O0T2590 |
. ! \ _—0T2590
et = >
Twéeze/rsl\ G 0T2590
mEEbhEET,

Match surface
[

v 7 bOEET

‘ FDAHET,
Tighten to face of

E shaft.

072590

F7YaVIN—Y Q )
Option Parts \ V
0T2590 072590 @
Cross Wrench
7mm
Dual Slipper Sheet (White/RB5)
717 IVAY I N—2—MET4 MRB5) 1-N4056FNB
Nylon Nut M4
Shock Tower rorags, | |©)&
Use upper hole. 1-823018
M3x18mm
1-N3024
Nut M3
HEX Wrench
2.5mm
Cross Wrench ‘/Q
LoREES,

FTvavin—y

Option Parts

OTW137

Carbon Rear Shock Stay Set (OPTIMA Mid)
H—RIT7avIRT—vk

1-S13012H
M3x12mm

Carbon Plate Set (OPTIMA Mid)
H—RVTL—rvb

OTW138

Use upper hole.

15




mShock Tower < option Parts | OTW1 36
o

BRG414
10x15x4mm

Carbon Front Shock Stay (OPTIMA Mid)
h—Rr7arvboavyRT—

12

1-S33015H

®OH

is0ad EOFEES,
u Use upper hole.

| }©) &

M3x18mm

Use upper hole.

1-S13008H
M3x8mm

072630

A —
Main Chassis

OTW162
1-S33008H 9@ 1-833015H
M3x8mm ’ M3x15mm
g/ FYDREIE!
Important ! Note screws length!

16




NJVhAIN—
Belt Cover 0T2700 AL [ ] [ ]
Sponge Seal B—H —

ARV IV—=Ib

AR IVEHY N TREEEHEET,
P Cut the sponge seal to fit the groove.

[ FTIHSTHYE—TH]
ol VBEL TS IEELY,
Do not break off.
Please use hobby knife
or wire cutter.

0oT269H
1-S33008H
o R D AIRBET. M3xBmm

Push into the gear box.

. — N ETER!
m7"y1 \—7vFITUVE 2 = Ir\?otel di%e?tion.
o P J «";

Upper Deck Mount \
g

0T265B0
3x58mm

0T2700C)

Q @ 1-S33008H
9 @IDMM & M3x8mm
1-S33008H g
M3x8mm

xIOvVREFERLEY, (BIFEY)
Use Thread lock (Sold separately)

17



MT’"//(’—?“/:\'—?'T/F
Upper Deck Mount

FTavn—y
Option Parts
O0TW144

% Aluminum
TV
1-S33008H
M3x8mm
CNC Deck Mount (OPTIMA Mid)
CNC 7w b
OTW145
3% Aluminum
\) . VI
S i
| L ‘
=)
N
/’ =) ‘ .
N DO e CNC Rear Sus Holder (OPTIMA Mid)
e CNC U7 HRRILE—

mmywx&ww 2
Front Suspension @ E 2O SREERLET. (BI5Y)

Use Thread lock (Sold separately)

1-S13008H
M3x8mm

DBOJTIAEMNIET,

oT212
OT211BO®

oD

Red
OTW125CO

FA511/ >, 5x7x1.5mm FA511/
OT231B® / OT231B®
/ 2x11xM4mm 1 1xMd
1-S13008H x11xM4mm

ﬁ M3x8mm \§

I OT211BO®

@ oT212
@Qf@b I“L’.\
. 0T231B® 1

BEISER!
Note direction.

BRG407
5x10x4mm
- 0T231B©

or204EH M2 [
Note direction.

OTW125CO

FTavin—-y 5x7x1.5mm
Option Parts

*IOvIREFERLEY, (BIFEY)
Use Thread lock (Sold separately)
DEDYZA &I,
Apply small amount of grease.

1

Aluminum Front Hub (Gunmetal) Wide Wheel HexDriver(2+1mm)
TIVE7AVMNT (B A5) T4 FRA—ILINT Y M2+Tmm)

18



Eer/WX/\"yvay
Front Suspension

2
@
3

5

oTa6cO
0@ \

1-S33008H
M3x8mm

Option Parts
OTW135 OTW138

\\

Carbon Plate Set (OPTIMA Mid)
h—RrTL—keyvh

1-E025
E2.5

Stabilizer (OPTIMA Mid)
AZESAH—

FTavin—-v

Option Parts
!lIIIIIHHHIIIIIIHHIIlI\mlI‘IllllllIIIIIIIIIlIIIIII\
x2pcs
Titanium Adjust Rod 38mm
Shock Wrench FRYTIvA OV K 38mm

OTW128B0®

- 7 OTW17QB@ W0201HB
@ i"i?c‘/;n ew Li%\t Weight
/i ( ) / Left Hand S 3 @xSpcs

5.8mm Hard Ball
5.8mm /\—FR—)L

LA43H /RB
LA43B
,5 @ / -@ x12pcs

7 Ball End(5.8mm) H/Hard
a A P& R-VTR RB/Red

/
225mm e X2
§ ‘

G B,

=il Short one.




m7ﬂ‘/l~"j‘x’\°‘/~73‘/
Front Suspension ] AETER!
P L\ Note direction.

9 = @q UTO17%
= uTo17 1-S33015H M3x6mm
, M3x6mm M3x15mm
é-%%ﬁH
M3x15mm

1-S33015H
M3x15mm

- % |

R\ 1-N3033N uTo17
‘)‘ | Nylon Nut M3 M3x6mm
st

1-S33015H
M3x15mm

OT268BMl

:

OT230B

1-S33015H

M3x6 Tapered Washer (Blue) M3x15mm
X

TF=IN=Tvv—(TIL—)

m UG ARV YAy
Rear Suspension

12/

0T204BH

FA511/
0T231B®
2x11xM4mm

e

FA511/
0T231B®
2x11xM4mm

-
|
66—

4/ty~
-
(]
0T231BO® /
BRG407
5x10x4mm

V\\ ﬁ
‘@ [N FTavin—-vy

Option Parts

\
L [
/ |G
BRG407
5x10x4mm
BRG407

5x10x4mm 0T231BO

OT230B Aluminum Rear Hub Carrier(Gunmetal)
TIVEUTINT FH)T (HVA5)

Spacer is required .
AR—Y—EIREMBICANET,

\
m 0720480 ﬂ[ s=s) 'f;l

Universal Swing Shaft (Optima) X2pcs
AZN-HIVRAVTIv T (FTT4)

20



m DY YRR T3
Rear Suspension

072048 H
2.0

RETEER!
Note direction.

1-S13008H

M3x8mm
F7varv  UVYNTb—1
Option Rear Toe Angle @ 8T694Bﬂ /
o .
0T204B[ 0.0 Md4x4mm
t AECER!
0T204BH @ 1.0° Note direction.
21 B —
. 22—
Rear Suspension Option Parts
| Jo [
x2pcs
Titanium Adjust Rod 38mm
LA43B F&UPVr O E 38mm

ExXY
Right Hand Screw

R
@ @ Left Hand Screw
W0201B 5 LA43B
58 ? 5BUVA,

Short one.

W0201HB

Light Weight
O
x5pcs

5.8mm Hard Ball
5.8mm /\—RER—JL

LA43H /RB

x12pcs

¢

Ball End(5.8mm) H/Hard
R-IVIVR RB / Red




U‘\"*J“Z’\"‘/:/a‘/ (
Rear Suspension

uTo17
M3x6mm

®0O[

1-N3033N
Nylon Nut

1-S33015H

] ETER!
M3x15mm L\

1-S13008H
M3x8mm

1-S33012H
M3x12mm

FTavii—y
Option Parts

W0141VB

M3x6 Tapered Washer (Blue)
F=IN—Dvv—(TIb—)

Stabilizer (OPTIMA Mid)
REESAH—

() (jmm

e
DEDTVREHTET,
Apply small amount of grease.

Note direction.

1-S33015H ]@
M3x15mm
- 2

RTTIV I 5=
Steering Linkage

58 G RULA,

=l Long one.

LA43B
/ ExY
/ Right Hand Screw

FTavn—y
Option Parts

|

Titanium Adjust Rod 50mm
FRVTIvAAY K 50mm

(SN — 11

x2pcs

Left Hand Screw

TBS0350

W0201HB

Light Weight

A0
x5pcs

5.8mm Hard Ball
5.8mm /\—FR—)l

-ﬁ x12pcs

S~—~

Ball End(5.8mm) H/Hard
R-IVITVR RB / Red




RTTITI =S
Steering Linkage

@l

uTo19
M3x6mm

M5x8x2.5mm ) >
|
@II OTW143
96641 \
M3x5x0.2mm
O \| @

o0 &G fi | BRGATZF
3-313005H % 1-W300805 S
@ﬂ M3x5mm V zl:l @/ M3x8x0.5mm

1-W300805 ——( & D | OT267GMO
M3x8x0.5mm | VZ BRG406 S Flange Bearing(3x6x2.5)2Pcs
M5x8x2.5mm AEEZEHLEET, TIVINRT ) (3%6x2.5)2 A
Note Direction.
0T267GMH
©OH o &
@ 1-N3033N

1-N3033N
Nylon Nut M3 T

A /OT267GMB
BRG406

___-or2676MB
(&)
uTo17 S = =,
M3x6mm > ¢ UT019 \) ~__OT2676MO
q_!; < Ela M3x6mm =
| &>—96641
d—uto7 @T
I OT267GM
_— @

;I:Oﬁmm
TTTT—UT012GM

9@ 1-S33018H
M3x18mm

LA DN N
Sees
W‘W‘ e

ATT7IVGI) =
Steering Linkage

1-833015H \

M3x15mm

1-N3033N
Nylon Nut M3

1-S33015H
M3x15mm

[ TIIN—Y
=l Plastic parts

0OT255B
Gear Box

IOy /8IEERLET, (BI5EY) .’
Use Thread lock (Sold separately) [

23




#200

0T239

SIL0200-3
s

‘SILICONE SHOCK 1L

#200cst (75wt

23vIFAIb

Shock Oil

BXty b7y 7 /7Y A, UYCER bIC ) a7 F 1 I0#200,

)y FOWWI—RATIRFEBER b /IT ) AV A A IV#300—#400ERTEE T,
Basic Setup / Front A and Rear C piston with silicon oil #200.

Font and Rear B piston with silicon oil #300 -#400 for Hi-traction track.

CRICRC

Piston
0712098 0T209B8H 0T2098H
STD Kt Standard Front / #200 Rear / #200
. . Front /Rear
High Traction 4300 - #400

Sy Z/3av 2
EV 4 g Shock Wrench @ _ OT2108KEd
V 555 MR L TREETLL \:/
| g puAngs.
- Press the W mark with your OTW128B0©
fingernail and insert it all the way. /OTW12989
—
OTW1300 C OTW128B0
_—0TW129B0®
Y \
OTW130@ @ Wi~
©/OT253 ‘j K
OTW128-01B® E
OTW129-01B® / | 1-832606H
0OT210BKBH % _— M2.6x6mm
m%ock
vy TP DERED
HEETRUAHET,
@ Stop to face of a
step of a shaft.
1-E025
E25 OT2408 — O \5N§201 B

SIL0200-3

Q
oT2008H@-__ /& /®®/

/

0T210BKBH
@U OT210BKBH ¢ m
ORGO3B &
P3/Orange OTZOQB a

/
W0201B

/
OT210BKBH @ 58

OT210BKEH m

<£

209B 5]
ORGO03B
P3/Orange

FFavin—-y
Option Parts

W0201HB

RAEICER!
KDL TSVIHARAICEVET, Light Weight
Note direction. Flange is on inside. e @ X5pcs

5.8mm Hard Ball (5pcs)
5.8mm /\—R7R—JU (5pcs)

OTW153 OT210RB

x2pcs

Ti Coating Shock Shaft 3x37mm
FRYA—T49 3y v 7 F3x37mm

OTW154

(LT T

Ti Coating Shock Shaft 3x49mm  X2PCS
FRYA—T493vIv 7 F3x49mm

Shock Plastic Parts (Red/OPTIMA)

23y IZIN—Y (LY R)

24



OTW129-01B0

Y7 M ERBETHUAHRRD A MV EREET,

LohWieHEY,
rg- Insert shaft all the way and remove excess oil.
C_J

rg- Tighten closely.
(-

aviLoF
Shock Wrench

ZDZI1VET
7 F1IWEANTT,
) Fill il to this line.

OTW128-01B!
/ e

0N
£
©)
vy
FTavin—-v
Option Parts
UTWO009
UTWO0090®
j) Black / Yellow
%Kit standard
Fine Selection F Shock Spring Set(MS/MH/2pcs/Ultima)
i 0% AV %=l n A S B S 27 b
(MS/MH 2 A/7IVTAR)
oTW123 0T210BKEEA
Silver

)

\

©Sx2pcs  OMx2pcs

Front Shock Spring Set (S/M/H /2pcs/Optima)
70063y 9RTV 5y b (SIMH A T74)

UTWO008

OMH x2pcs
%Kit standard

Fine Selection R Shock Spring Set(MM/MH/2pcs/Ultima)
T4 ova )3y IR T Ty b
(MM/MH 2 A/7IVTAR)

OTW124

Silver

Black

\ Gold )

g @
OMx2pcs  OH x2pcs

©S x2pcs

Rear Shock Spring Set (S/M/H /2pcs/Optima)
VY 2avgR7) 7y SIMHRAIATT4R)

2av IR i
Kit Standard
Shock Spring v
UTW009 SOFT <4 FRONT SPRING = HARD
Fine Selection F Shock Spring Set (MS/MH/2pcs/Ultima)
TPV IR IRT ) e b NSIMHRATIVFAR) s MS M MH H
0TW123
. . SILVER PINK BLACK YELLOW GOLD
Front Shock Spring Set (S/M/H /2pcs/Optima)
JOVR 29I T SA ek (SIMH 2AFT74) 0TW1230@ UTW009@ | OTW123@ | UTW009® | OTW123@
UTWo08 SOFT REAR SPRING HARD
Fine Selection R Shock Spring Set (MM/MH/2pcs/Ultima) ‘ »
TPAEVIY3/ T39I RT) T2k (MHXMH2A7IVTAR) S M MM MH H
0TW124
SILVER BLACK YELLOW BLUE GOLD
Rear Shock Spring Set (S/M/H /2pcs/Optima)
DS ma 2T b b (SIMH 2 /A1) |_OTW1240 | OTW124@ | UTW008@ | UTWO00S® | OTW124@

25



JOvbkravy —_——— — N
S0fEES

Install the shock to move freely by
own weight.

@[B WHTERE,
r:‘ Do not Over tighten.
1-N3033N -
Nylon Nut M3

0T210BKEH

M3x6mm

1-S33015H
M3x15mm

DY2avy —— P — ~
mRear Shock @_} H/R?) gfbi%fﬁqok

Install the shock to move freely by

OT210BKBH own weight.

®ol

1-N3033N
Nylon Nut M3

W TEIE, Y
‘ Do not Over tighten. A

HHTEEE,
‘ Do not Over tighten.

1-S33015H
M3x15mm

26




B
oT266 H

39.5-42mm £
Ll

0T267GMHA
SANWA / KO

J

dl
|

=
A A
0oT266 H|0T266 H

Important ! Note direction.

EEMECE

.

4 38-39mm

23

©

KYOSHO KS4241-08M
0T267GMHA

HITEC
@l oT267GMHA
“}) FUTABA/KYOSHO

N
Q

©

ARTTITH—R

Steering Servo

ATV GG—RDZa1—IIVEREL. F—RABOXI T —RR—ZBWHIFET,

Make sure Steering servo is in neutral position before installing servo horn.

RFPU TR

Steering Servo

ol [RIEHLET,

1-S32606H
M2.6x6mm

=l Temporary joints

oT271 ®
M3x10mm

oT271 0
M3x10mm

IhEeh

Not Included

El

/

0T268BH

l

NS

N

-~

27.5mm

. [l

M2.6x36mm

J 00000 1

J

oT271 ®
M3x10mm

‘lllllllllllllll‘

AT TG — KRR EZ DO EHmDIEHELET,

Tighten while holding servo down.

-Il-ummumu

M2.6x6mm \g

1-S32606H |

©
2/

RFPU TR

Steering Servo

-
(210

1-S33008H
M3x8mm




Cut the sponge seal to fit the groove.

S .

un = H‘_

x m b

EN 4o

S I

T £y 1)

S e 2R X

2 & > M 5

e IS S =

VN 7 © £5 2 E

-~ I Ss N R
<o A% N

w_n B o .%

N2 e\ S

ng BiR i

*O [rat o X

%

1-S33005H
M3x5mm

¥

0T2700D)

14O

N1
A

N

o

N
A\

0T267GVH

1-S33005H
M3x5mm

or2700 A
Sponge Seal
ARVIV—)b

TSI,

M Attach first.
(-

-

TYIN—TYF
Upper Deck

34/

ana
)

&)

-S34010H

M4x10mm
W0147GM

&
©
E

— / o '\ S
@ \\ ‘
=

NIV AIN—
Belt Cover

28



36 Presan

HHTETE, @
E Do not Over tighten. 9

2.
©
g'l -S32608H

M2.6x8mm

g -S32606H
M2.6x6mm

a0

-

PR IO ESEEIIRELET.,
=l Adjust belt tension to 5th step.

~

Motor

A3y ERERICALET,
Take off the upper end of the right

shock temporary.

ThHEIcEYFERE
E HDAHET, @

@ 1-S53003
g M3x3mm

Firmly tighten the set
screw onto the flat spots.

o _

M3x6mm

. 4 A4
7 ) ) 7
SV //:/"// <] N
2
N
PNGS4825 S

Q[ =5

1-S13008H
M3x8mm ? 7.
sl Tighten the screws with one sheet of

FYORIHEIIRB DT EREDLDT
EELET,

paper inserted between both gears.

29



Double Sided Sponge Tape

MEAR YT

96441C

@ 1-$33008H
M3x8mm

1-S33005H
M3x5mm

|

N

|

(|

L

A

I .
L ()]
[ =
RYR) un S
X 0 X &

38|
\

30



YAG IV
Wing Mount

1-S33012H
M3x12mm

1-S13012H
M3x12mm

0T268BH

1-833012H

OT26SB\

0T2688H

\ "\IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII‘

012710
M3x30mm

M3x12mm

1-S13012H
M3x12mm

ylon Nut M3

mwa‘—aﬁ‘?x
Under Body

BRI R THPLThE
HNET,

Before painting, use a neutral
detergent to remove any oil
residues and dirt.

Hy b RUTERITET,
Cut and make holes.

0TB2520

,

tIWERIE Y

RUA—RRABRATL—THREINSZRELE T,

Paint with polycarbonate spray on inside of body.

FRECZ_—ILY— M EIEHLTHSTYIT—TEUVET,

Remove the protective film then apply hook tape on side.

0TB252Q

31




mwa‘—aﬁ‘?«
Under Body
>

g -S33008H
M3x8mm

—EALTHSIIMFITET,
r.g' Remove it once and then

install it again.

1O%2)

1-S13008H
M3x8mm

214Y

Tire OTT244MBO

.~ Medium

20vOIDNMAICEBRICEY FLET,
F.g' Set with tire logos on outside.

E BRI LET,
Attach with super glue.

e
OTT245MO
Medium

OTT245MO

Front

7
OTH249Y

32



1-N4045F
Flanged Nut M4

1-N4045F
Flanged Nut M4

214Y

Tire
FTavin—y

44

B

©..

Nut (M4x4.5) Flanged
FYMAx4.5) 75T

45

1-N4045FA-GM

Option Parts

33

NyTY—
Battery




m RFAFH—IV
Body Decal

Cut

By b RORTAICTNERITE T,
i ) TEBYET

Cut and make holes in the body

P ———

N7

Cut
PRI T

Antenna hole
7T FREDIR

Cut
UID): Ok

Cut
f” D O3

BRI AR THOETNE

RAFVTI— P TCREAADSIZAF T LET, HOET,
Install window masks on inside of body. Before painting, use a neutral
2 detergent to remove any oil

residues and dirt.

ﬂ RUA—RRAMRARTL—TRAIDSRELET,
Paint with polycarbonate spray on inside of body.

0TB2520

VimAEz0e NVMIVL NI Q3LNIRId
NOILVHOd¥0D OHSOAN

0TB252@ OPTIMA MID SP Masking Decal

34




47 B

BEE AT REOREC IV —MEIIHLET,
After painting, remove the protective film from the body shell.

RTAREDSIRAF I %LET,
Aplly masks on outside of body.

VimAEz90e NVMIVL NI Q3LNId
NOILYYOd¥0D OHSOAN

0TB252@ OPTIMA MID SP Masking Decal

RUA—RRAMARTL—CHMAIDSBELET,
Paint with polycarbonate spray on outside of body.

RAF VT EIEHLET,
Remove paint mask after dried paint.

35




RT4
Body

43|

BEIECUBEA L—RIMEEDVET,
Follow the numbers in order when applying for best result.

(6]

— _/[

8]
;

avoa-440

e

HROPERRERE KT R T ERXT Y A—DMEZE RS LTSS MBEROH LT,
K RAEREGDSRT v H—EBETEET,

We recommend to use dish detergent to fix the position of the decals. Add few drops of
detergent to water and apply between the decal and body, then 9psition the location. Make
sure that there is no air left between the decal and body when 2PPIYIng.

®

AT

asLiwiun
—

L/RED

L/R®

)

>
KYOSHO CORPORATION PRINTED IN TAIWAN

SNWW
SNYW

fa a3HIMOd

=

=

S“Ou ‘mm asgamod, = X S—
o) p

© [a
uol

2N

KYOSHO RACING TEAM
KYOSHO RACING TEAM

aWwbD
OFF-ROAD

RACER

LO/RE® LRO LREA

AVIIHAS QIIN VINILAQ 00Nt oS msss o S
maqu c w ku 'do ogum aAAld [ aAlba @

IVIDAdS QI YIS
IVIDAS GIN YL

do ogunt

19 ouins. VDS QIW YIILdO s

IVIIS AIN YINILAO o

N

-

=1

&=

e e
[POWERED &L= MANS|

nnnnnnnnn

36




20f
Body

12,
©

g-S%OQH
M3x12mm

0TB2520
W—77—7B
Loop Tape B
RTAEEORBICIV—TT—TZIEVET,
Apply Loop tape both inside of body side.

OT252W

OPTIMA MID SETUP AND MAINTENACE MANUAL

GEAR RATIO CHART
XLt - Final Ratio - Final Ratio
Gear Ratio Pinion Standard 82T Pinion Standard 82T
E—g— ETRFICADETE AV F R TR P EBRLET, 20 10.35 29 7.14
Adjust gear ratio depending on your motor and track conditions. 21 9.85 30 6.90
. 22 9.41 31 6.68
s 23 9.00 32 6.47
Formula ZS—+4 82T ‘ 24 8.62 33 6.27
E= SpurGear ., e > 25 8.28 34 6.09
Final Ratio E—A ’ 26 7.96 35 591
Pinion Gear 27 7.66 36 5.75
28 7.39
Kit Standard
2avGRT) VYT [ eyt
Shock Spring oTW123 SOFT <4 FRONT SPRING mp> HARD
Front Shock Spring Set (S/M/H /2pcs/Optima)
AV avIRTI Gt b (SIMHAA T74R) 5 Ms M MH H
UTWO009
. . . . SILVER PINK BLACK YELLOW GOLD
Fine Selection F Shock Spring Set (MS/MH/2pcs/Ultima)
TrAEVIY3 TN 39IR T Gk MSIMHRATIVTAR) OTW1230 UTW009@ | OTW123@ | UTW009® | OTW123@
oTW124 SOFT <m REAR SPRING B> HARD
Rear Shock Spring Set (S/M/H /2pcs/Optima)
U¥ayIRTUZG ek (SIMH2A/A T74R) S M MM MH H
UTWO008
. . . . SILVER BLACK YELLOW BLUE GOLD
Fine Selection R Shock Spring Set (MM/MH/2pcs/Ultima)
TrAEVIYa N Y3vIAT) STk (MHXMH2A7IVTAR) oTW1240 OTW124@ | UTW008@ | UTW008® | OTW1240
22y IFAI _ ° °
Shock Oil Piston 5 3
BEXty b7y 7 /70 AL UTCER M) a4 1104200, 0T12098H 0T209BH 0T209BH
J1)w 7OWVWNI— A TREIEEEBER MYV F 1 IV#300—#400 & ERTEE T, Kit Standard
Basic setup / Front A / Rear C piston with silicon oil #200. STD i | Front/ #200 Rear / #200
F/R B piston with silicon oil #300 -#400 for Hi-traction track. Hiah Traction Front /Rear
9 #300 - #400

37




NIV OFRE
Belt Tension Adjustment

NIV DRV EFHELET,
Adjust belt tension.

1-S13008H
M3x8mm

TV
Wing Adjustment

1-S13015H
M3x15mm

]12.5mm

[
0T2688H

5.0mm
0T268BM
AV EmE 3 ERBE. ikl
2ERPEREETER Y,
3 wing heights are available,
also forward or back.

V) LA~

T4V AEEIRMEIGRAETEEY,
Wing angle has 3 adjustments
available.

FTavin—-y
Option Parts

OT252BK/GR/OR/R/Y

7

O

[

Wing
VAT

0T252RRed
0T252Y Yellow

S -
0T252 BK Black i
0T252 GR Green
0T252 OR Orange ‘

SC224BKB/RB/WC/YB

Small Wing
RE—IVIALVYT
SC224 BKB Black
SC224RB Red
$C224 WC White
SC224YB Yellow

NIV AN—B) 7RO
Reinforcement screw holes on upper deck,

NIVMAN—ZEEFETERIDINDDEL o T SR ERI TriaLE J.
Should you strip the holes in the upper deck, use a small amount of super glue to repair.

~

XIEHDHET,
Wait for glue to dry
before installation.

TXORIEICEL
BREERIZEVET,
Apply very small amount of

super glue on holes edge.
BRMEERIDEVNTHLS

Q

38




Exproded View
pay 15

OTW101 039

BRG414
0TW101-02@

OTW101 010 @'

OTW101-02@

Shock Wrench

avILUF @omosmm
O%

__0TW128B®
 OTW129B0

. -OT210BKBEY

OTW128B@
OTW1298@

Rear Shock _-1-532606H

Uvavy g

OTW1298

r Front Shock
avbyavy

OTW128B
___0Tw129-0180

___OTW128018@

©\OTW1 300
T—~omwi 309\@

\
c . 1-E02> . /0T2093 (1]
& oroE AR
D N
O] \OT209B ﬂ/
gx ORGO3B <%
OT209B A =)

OT253/O
) __OTW128-0180

=N

OTW129-01B@

07239
\OT24OB | —

S

®\OT21OBKB/

\0T21OBKBE/

UTW009@®
BLACK / YELLOW

SIL0200-3
Silicone OIL #200
J)AVFAIL

SLICONE SHOcK oL
420t (175ut)

UTW008@®
;/BLACK /BLUE

Ball Differential

R=IbT7
UM120 x12
0TW101-01®
UM119
@ / 0TW101-02©
BRG406 | BRG1050
7
@ OT}/\/101—039
/ OTW101-01®
BRG1050 x8 @
Y
ORGO4SSBK
OTT244MBO
MEDIUM
Tire / Wheel
ZAY/RA—I
OTT244MB®

OTT245M@©
MEDIUM

OTT245MO®

OTH249Y

OTH245Y

GEAR RATIO CHART
Pinion Final Ratio
48 Pitch Standard 82T
20 10.35
21 9.85
22 9.41
23 9.00
24 8.62 y
25 8.28
26 7.96
27 7.66
28 7.39
29 7.14
30 6.90
31 6.68
32 6.47
33 6.27
34 6.09
35 5.91
36 5.75

39




Exproded View
pay 15 5

1-532606H

012310 1-533012H

™~ 0120481
012700 BRG407

q % / 02018 /.
é @3\ " \B | s 0\

0T275H
1-532608H

s Sl
s e / o272 Q\
012310 0T2308 \ 1-N3033N
@ / / @ “wois
1-554004 % 1.$33015H
1025
oT270 P NS
© onusA 02 _GR ; 5

1-N4056FN 0T2590

l OT2159@ \ 072590 onomsé
@ ' \ UM5\64—828 A o

17088

D

1-533005H

0T267GMH ® C?

L% 1553003 @
1-533008H ¥ o~ e

1-534010H °

° > /
/\ 0T2590
= rss00st_
° < QX
1-513008H \
WO147GM Z & 1-533005H 1553003 g

>
7 N P 1-533015H
= > < 1-533008H
/ $OT27OQ LA43B PNGS4825
70 oTw2 25T

_S & 1-533015H
0m2700— WWmB\@ [ LA438
/@ &
13033 =QQ)
| Rpnece @ w00
on7sA u
<= OT26\39 1-523018
OT204BE]\ 5 1-N3024
é)" 1-£025 (@) OT26880 or2108KeM | 1-523018
Sy N 1-533015H 1-N3033N /
2 1-E025 | OT255BH @ -
or24e ' g A\

@@/1 -N3024
®

\
OT210BKBH

1-N3033N 1-533015H
LA23B |

18/

@\ OTW12

\& 1—533\015H
o N T

1-N4045F 0712310
1-513008H 1—533015H/ = /

7 i \i \ ® O>265891’EO/30
,' o212 i “N-E025 1-533015H
1©) g

/ @ S—omnssd

07231@ 1-N3033N
BRGA(()7 ®
0121180 B 51515 @
/
- BRGA07 LA43B
1-513008H ?

/

0T265B@© 1-E030_

1-513008H 1-533015H \
~ ¥ onsa on048@
on12
I 1-N3033N
8s BRG407
1-533015H BRGA0T—_ 7 0
@ D o
ﬁ o310

o o
0T2C1J1Tt;2/8 @@/1 N4045F

1-S13008H/l

40 © Copyright 2025 KYOSHO CORPORATION / & iién i



96643
/ 0T258@

0@@/ 0T7258©

/ oT257@ 1-N3033N~_ \@®
N \ 012580 ®
. BRG406
o,

1-N3024
OTZ]OBKB“\

om66E
/ OT266H

o1257@

/
@ __BRG406
BRG411 @? @

/ 0T257@
1-W300805

0.,

1-S13008H

>
1»513(’Wv

96642 BRGA405

1-523018

//9

\
1-N3024
/
T-N3033N oT1210BKBH (=

1-533012H

OT2/580 /1-532606H
%@& _OT255BH o64GM® 1-513008H & ¥
YA / 1-N3033N
(7 /
BRGA04 IR
y D\ UTo17 1-513012H
N LA43B / 1-533012H
W0201B\ ®
0T2‘55BE 1-533015H | Q AN o271
f; 1513008 \ O 1-N3033N 0T26858
¢J ‘:’
oT2558E- « o2
O
3 \9 LA43B
oT266H Q) 1-532606H | /
1-533018H X
1-533018H 4
Q OT50®  OTEAGN@ —=7) 012710 ) \O
@’\ W0201B orne bandal
1-533015H ?20483
BRG407
01231
1—S33€08H \ S / / °
0T2658@ OT201HBH RS @ 0
1\ E025 OT2<19 “'0
oT2668 - / w2
>
1-532606H Tg oT271@ / @
A )
\ \lﬂ v SEE /OT\VWSSGM 0T2048H 012310 1-N4045F
Q
1-533008H
oT266H b ¢!>/ SC2428 ¥
7 4
\ @ p— 8 I on7sA
~\.
|g 1-533015H !
I|i L7 / \ 6)\ OT266H %
S @ wooots I/

oT267BHA \
oT2688H
\

o1271®@
07234
g\1-533008H &% °
0T2688E
y _1-513005H
__1-W300805
1-N3033N BRG406
= 1-513005H—_
o 1-W300805—_ 5
' __OT267GVMH OTTENO
1-N3033N —
’__BRGA406 \
UTO12GM ) _—OT267GMA
W0201B
uTo19 OT/W143 ﬁ
O 1330081 9664\ Q/SCWB
N &
UT017\§ uTorg %/OTZWGME
W02018
LA438 % NS R .\
%UTOW\@ O
TBS0350 7 o 1-532606H =B 01267GMO
LA43B >W0201B b
0T267GMO®
! LA43B S
\ ! W0201B
1-533018H TBS0350 @)

@

UT012GM—_
LA43B

1-S33008H \l

!

SC246B

012700
/

0oT266H

0TW162

4
W

) &
1 v& &%

& 1-s33008H 1-533005H
1-533008H

1)

1-533015H

1S33008HLgQ%\g

Q<
s

1-533008H g 1-533008H
0T270@

1

SC246B

\

OT266H

TURBO OPTIMA MID SPECIAL 41




TURBO OPTIMA MID SPECIAL Parts List

©)

Flat Head Screw (M2.6x6/10pcs)
HSER(M2.6x6)(N\YIZ/10A)

1-S32606H 1-S32608H 1-S33005H
FH FH FH

©) P

Flat Head Screw (M2.6x8/10pcs)
HSEZ(M2.6x8)(NYIZ/10A)

©m

Flat Head Screw(Hex/M3x5/10pcs)
HSER(M3X5)(NYIZ/10A)

N
OO x8pcs -
O x14pcs
© x2pcs =
Diff. Thrust Bearing 3/32 Ball 5.8mm Ball End(12pcs)
FIRSAINTIVG(1A) 3/32R-)b R-IVI K 5.8¢(12pcs)

1-S33008H
FH
(0) P

Flat Head Screw(Hex/M3x8/10pcs)
HSER(M3x8)(N\YIZ/10A)

1-833012H |
©)mmm

Flat Head Screw(Hex/M3x12/10pcs)
HSER(M3x12)(NYZZ/10A)

1-S33015H

NG

Flat Head Screw(Hex/M3x15/10pcs)
HSER(M3X15)(N\YZR/10A)

1708B

el

L O D

Color Antenna (Black/4pcs)
H5—=707F BF vy AN

1-S33018H
FH
(o) mmmmmm

Flat Head Screw(Hex/M3x18/10pcs)
HSER(M3x18)(NvZR/10A)

1-S34010H

FH

Flat Head Screw(Hex/M4x10/10pcs)
HSER(MAX10)(N\yT2R/10A)

1-S13005H

T O

Button Screw(Hex/M3x5/10pcs)
REVEZ(M3X5)(NYIZ/10A)

1-S13008H

BH

©(mm

Button Screw(Hex/M3x8/10pcs)
REVEZ(M3X8)(NYIR/10A)

1-S13012H
BH
(& (Jmmmmm

Button Screw(Hex/M3x12/10pcs)
REVEZ(M3x12)(NYZZ/10A)

1-S23006F

ol

Cap Screw(M3x6/Flanged/5pcs)
FryTER(M3X6/7ZI1H/5A)

1-S23018

Cs

O rmmmmmmm

Cap Screw(M3x18/5pcs)
FryTEX(M3x18/5A)

1-S53003

Ss
©1h

Set Screw(M3x3/10pcs)
v FEZ(M3x3/10A)

1-554004
SS
(©lil]

Set Screw(M4x4/10pcs)
v FEZ(M4x4/10A)

FAst |
Oll—

Screw Pin 2x11xM4(4pcs)
A7) 21—EY 2x11xM4(4FKA)

T
©4

Nut(M3x2.4/10pcs)
+vFM3x2.4/10A)

1-N3033N

©f

Nut(M3x3.3) Nylon (5pcs)
FvhM3x3.3) 1A (5A)

1-N4045F

©

Nut(M4x4.5) Flanged (10pcs)
+vM4x4.5) 75> (10A)

1-N4056FNB

©

Nut(M4x5.6) Flanged Nylon (5pcs)
FvHM4x5.6)75>2 40 (5A)

96641

@I

3x5mm Shim Set (0.1/0.2/0.3mm/10pcs)
3xSmm¥ Lty 10.1/0.2/0.3mm/&10A)

Ol

4x6mm Shim Set (0.1/0.2/0.3mm/10pcs)
4x6mm sty 1M0.1/0.2/0.3mm/&10A)

5x7mm Shim Set (0.1/0.2/0.3mm/10pcs)
5x7mm3 Lty 10.1/0.2/0.3mm/&10A)

1-W300805

|

Washer(M3x8x0.5/10pcs)
7'v+-(M3x8x0.5/10A)

10x12mm Shim Set(0.1/0.2)4pc
10x12mm & Ltz M(0.1/0.2) &4 AL

92638

Snap Pin (10Pcs)
ZFvTE(10Pcs)

1-E025

€

E-Ring(E2.5/10pcs)
U5 (E25/10A)

1-E030

=

E-Ring(E3.0/10pcs)
EU>%(E3.0/10A)

©

O-Ring(P3/Orange) 10Pcs
0UV5(P3/4L V) 10AY

ORG04SSBK

9I

O-Ring(SS4/Black)10Pcs
0U5(S54/75v7)10A

BRG407

©

Shield Bearing(5x10x4)4Pcs
-V ERT)T (5x10x4)4 A

BRG406

Ol

Shield Bearing(5x8x2.5)4Pcs
-IVRRTY Y (5x8x2.5)4A

BRG405

§

Shield Bearing(4x8x3)4Pcs
-IVRRTY Y (4x8x3)4A

BRG411

Shield Bearing(6x12x14)2Pcs
T-IVRRT UG (6x12x14)2 A

Shield Bearing(4x7x2.5)2Pcs
- IVRART YUY (4x7x2.5) 2AY

BRG414

S

Shield Bearing(10x15x4)2Pcs
Z=IVENT Y7 (10x15%4) 2AY

0T201HB

Hard Sus Arm (OPTIMA / 1set for 1 car)
IN=FYRT-L (AT T4 /Fi#%E2)

Hub Carrier (OPTIMA)
NTFHIT (FTT4R)

0T209B

( i E2.5 Clip x6pcs
Shock Piston (OPTIMA)
2avIERNY (FTT4R)

Nt

—

@ﬂ]]mmm CAP M2.6x8mm x2pcs

Shock Plastic Parts (Black/OPTIMA)
2avI TSN (IS599I14TT4R)

0T211B

Knuckle Arm (OPTIMA)
FYIIVT—L(FTT4R)

Ol ©)jm

BH M3x8mm x4pcs

King Pin Flange Pipe (OPTIMA)
FUTCITSIIINT (FTT4R)

0T230B

Rear Wheel Shaft (2pcs/OPTIMA)
UTRA—IVIvTAIATT4)

0T231B

Wheel Hub Set (2pcs/OPTIMA)
FA—IVINT LY FA/ATT4R)

0T234
(I

ININ0 © x2pcs
(T IO © x4pes  Cmmmmmm_____ i

Tie-Rod (OPTIMA)
2AAYE (FT74)

Flange Shaft 3x26mm (2pcs/OPTIMA)
757 I%7 M3x26mm) QA/ATT4R)

Flange Shaft 3x30mm (2pcs/OPTIMA) Shock Gasket 12mm(4pcs)
T3V I% 7 M3x30mm) QA/ATT4R) Y3y HRr Y 12mm4A)

Gear box (OPTIMA Mid)
FYRYIR (FTF1IIVE)

=EC

© x2pcs

Counter Gear Set (OPTIMA Mid)
HVR—FY Y (FTTARIVE)

42



TURBO OPTIMA MID SPECIAL Parts List

0T258
] I = @D @Hﬂ
STEEL —
© ) )
@m:l |lx2pcs
° Gear Shaft Set (OPTIMA Mid) 96642
Frov Ty b (FTTF4RIVE) Shim 4x6x0.3
01259
(c]
© x2pcs O x2pcs
Slipper Plate Set (OPTIMA Mid)
RUYIN—FL—bty b (FTFRZYE)
0T263

Shock Stay Set (OPTIMA Mid)
BYN=RT—ty bk (FTT4IZYE)

HD Plate Set (Gunmetal/87WC OPTIMA Mid)
HD 7L —bhty b (HYAR/8TWC AT T4 IV )

0T265B

[1© x2pcs

= =

1® x2pcs

Suspension Shaft Set (OPTIMA Mid)
HRI¥ Ty (FTT4RIVE)

0T266

Mount Set (OPTIMA Mid)
ROy (FTTF4RIYER)

Ol Wi

Servo Saver Set (Gunmetal / 87WC OPTIMA Mid)
Y—RE—N—tyk (A A% /8IWCHTTA4IZVE)

0T268B

()

Wing Stay & Bumper Set (OPTIMA Mid)
VAVIRT— &INVIN—tY b (AT FAIVE)

ol =

[] © xdpcs
fa) O-Ring SS-030 Black

Sealing parts set (OPTIMA Mid)
I=VIGN=Y Y (FTTARIVE)

oT271

@ ' ‘ (O ORARE
BH M3x30mm © x4dpcs

(o) P

O xdpcs FHM3x35mm X2pes

(o) P

FH M3x45mm x4pes

Screw Set (OPTIMA Mid)
A7Va—tyb FTT4IIVE)

01272
| (I |

Swing Shaft 64.7mm (2pcs/OPTIMA Mid)
ZAV5 0Tk 64.Tmm QAIATFARZY K)

0T274

)

© x12pcs
FHTP M3x6mm

FBHTP M3x10mm

Low Friction Belt L (OPTIMA Mid SP)
O—792avN)Vb L(# 7742V R SP)

Belt Cover Set L (OPTIMA Mid SP)
NIVMAN—E Y L(FT T4 IV FSP)

OT276

Upper deck (OPTIMA Mid SP)
TYIN—TvF (FTT4IZVE SP)

43



TURBO OPTIMA MID SPECIAL Parts List

TBS0350

—
[l T
=

Turnbuckle Rod (Steel/3x50/2pcs)

Adjustable Rod(M/2pcs)
=2 I\y7IbAy F (RF—IV/3x50/2A)

TIvArOYF(M/2A)

OTW101C

BRG105
9 x2pcs

BRG414

BRG406 10x15x4

5x8x2.5 x2pcs

Ol

ORG04SSBK
UM119 x2pcs  O-Ring SS4

1 sp O

== 90
030

4 96510 96508B 96647
White Yellow (Black) 10x12x0.2 x2pcs

Ball Diff ( for Belt Drive / OPTIMA)
R=IVTITNIVMRSATRIATTAR)

OTW101-01 O0TW101-02 101-03

OBRG105 (QUM120
(b] x8pcs x12pcs

Ol

© x2pcs ® x2pcs
Spring Adjuster(Black13mm/2pcs)
ATV GT Vv RZ- (75 v713mm/2pcs)

FB 3x6x2.5 x2pcs
HD ST Link Set (OPTIMA Mid)
HD STUY oty (A TF423vE)

HB Carbon Chassis L (OPTIMA Mid SP)
HB A—RY I+ — L(#TT714IZvRSP)

(I T | | O YD

© E:H[ﬂl @ @3@] (1]
é o UM124

ORGO4SSBK
(b o 0-Ring 554

Ball Diff Shaft (OPTIMA) Ball Diff Screw (OPTIMA)
R=IVF 7Y% T (FTT74%) K=IbTIRI)1~(#TF74%)

Ball Diff Gear (OPTIMA)
R—IVF7%% (£ 7743)

O0TW125C

e ) Q01

Universal Swing Shaft (2pcs/Optima)
AZN-HIWRL VG5 T QAIFTTAR)

OTW129-01B

ol M 1Ol E

© x2pcs x4 cs

Rear Shock Case (Gold/OPTIMA)
Yvavor—Z (d—IVR /A7 74)

0TW128-01B

Il 1O

© x2pcs x4 cs 9 x2pcs

Front Shock Case (Gold/OPTIMA)
70 avor—Z (d—IVE 1 AT 74)

O x2pcs

OTW128B
x4pcs

OTW1239 x2pcs

=)\ LM43
x2pcs

ol Jlll 18 O

© x2pcs x2pcs

Ol Ol o=

OTW130© OTW130Q

1-S32606H
FH M2.6x6mm

x6pcs
1-E025

x4pcs

Gold Damper Front (OPTIMA)
J—)VREYN— 782 b FTT74R)

O0TW129B

Ol JI_ 1. @mWWVWVW]

01@ x2pcs O x2pes OTW124@ GOLD x2pcs
1-532606H

O 7m
i:| @H OT240B x2pcs
FH M2.6x6mm

ORGO03B

OTW130© OTW130®
x2pcs x2pcs

x6pcs
1-E025
x4pcs
Gold Damper Rear (OPTIMA
e e, ORG03B

Front Shock Shaft (2pcs/OPTIMA)
70axbavivv 7t QAFTT4R)

Rear Shock Shaft (2pcs/OPTIMA)
U72avoov 7t QAIATT4R)

5.8 Steel Ball 10Pcs

Upper Deck Post (Gunmetal/2pcs/MID 87WC)
580 AF-ILR-IL10OAY

TYN=FTYFRAMHYA22A/Z v K 8TWC)

4.8mmxM2.6 Ball Nut (2pes/Scorpion 2014)
A8mmaM2.65—1V+yHANAI-EFV2014)

Battery Strap (16X200mm)
INyFY—=Z 5y 7 (16X200mm)

Tensionner Spring
FYIVATIVIG

Servo Saver Shaft (Gunmetal 87WC Optima Mid)
H—RE— =24 T+ AV AF 8IWC AT TAIYE)

M3x6 Tapered Washer (Silver10pes/ULTIMA)
M3x6 7=15=757%- I =10A)TIVFAR)

PNGS4825

M4 Washer (Gunmetal/10pcs)
M%7y v — (12 *21V/10Pcs)

SS M3x3mm

Diff Ring Spur Gear(48P-82T)(RT5/RB5/RB5) | | Steel Pinion Gear(25T)1/48 Pitch
TG R/\—3F (48P-82T)(RT5/RB5/RB5 SP) RAF—IVEZAVF+(25T)1/48t" vF

Non-Decoration Body & Under Body (OPTIMA Mid SP)
JoTaAL—2avRT A &TVE—RTA (AT T4 2V KSP)




TURBO OPTIMA MID SPECIAL Parts List

OTH245Y OTH249Y

~—

8Hole Wheel 50mm (Front/Yellow/2pcs/Optima Mid)

8Hole Wheel 50mm (Yellow/2pcs/Optima)
87VRA—)V50mm (7O MATA—2AIATTARIVE)

87VRA—IV50mm (A TO—/2A/ATT4)

OTT244MB

© x2pcs

® x2pcs
Block Tire 50x83x36mm M (OPTIMA)
70y 2450x83x36mm M (47 71<)
OTT245M

© x2pcs

TURBO OPTIMA MID SPECIAL Option Parts List

©

Flat Head Screw(Hex/Titanium/M4x10/5pcs)
HSER(MAX10)(NYIR/IFZVI5A)

Titanium Adjust Rod (38mm/2pc)
FHYTIPAAYE (38mm/2A)

LA43H/RB

H/Hard
RB/Red

.0
2.0

Ball End(5.8mm/12Pcs)
R-)LTVK(5.8mm/12Pcs)

Titanium Adjust Rod (50mm/2pcs)
FEAYTIvARAYEF (50mm/2A)

=] 7 NC BK Black
& \ J GR Green
] g OR Orange
R Red
@D]]MM CAP M2.6x8mm x2pcs Y Yellow
W White %Kit standard
Shock Plastic Parts (Red/OPTIMA) Wing
2avITSIN=Y (LY FIFTF4%) 2o

SC224BKB/RB/ WC/YB OTW116GMB

Wing (White/Javelin)
TAVG (FeNYV) KT+

%Kit standard %Kit standard

Fine Selection R Shock Spring Set (MM/XMH/2pcs/Ultima)
TPAVELIY I NTY3YIRTV G20 (MMIMH AT IVTAR)

96508B

Fine Selection F Shock Spring Set (MS/MH/2pcs/Ultima)
TrAVEV)IYay I8N 3vIRTV Gk (MSIMHRATIVTAR))

HG Joint Grease
HG Y31V R

SIL0200-3

High Durability Ball Diff.Grease (10g)
BRAKR—ILT75UZ(10g)

Super Green Grease (Extreme Pressure Type) 2gx2
RBEE 2—/\—5)—25)—2R (29/2A)

'SILICONE SHOCK OIL

200t 5wt

Silicone OIL #200(30cc)
1)AA A1V #200 (30cc)

x2pcs BKB Black
O x2p RB Red
Front Block Tire 50x83x30mm M (2pcs/Optima Mid) e aite Wing Aluminum Front Hub (Gunmetal/OPTIMA)
707 0v58AF50x83x30mm M (4 7743 F) ellow AV FIVETOYMNT (BYARIATT4)
A For Rear Red
i S e ) 0Ol
© x2pcs O x2pcs

Universal Swing Shaft (2pcs/Optima)
AZN-HIWRAVT v T QAIFTT4R)

OTW117GMB OoTW127 OTW135

? J,,

Wide Wheel HexDriver(2+1mm/OPTIMA)
DAREA=WNT £ b2 Imm2NAT74)

W0141VB

Y

Stabilizer (OPTIMA Mid)

Aluminum Rear Hub Carrier (GunmetalOPTIMA)
RRESAY— (FTT4RIVE)

TIWIYTINTF+T (B A2VIATT43)

Light Weight

5.8mm Hard Ball (5pcs)

Dual Slipper Sheat(White/RB5/2Pcs)
5.8mm /\—FR—)b (5pcs)

727 VR v IN—2— KT A /RB5/2Pcs)

M3x6 Tapered Washer (Blue/10pcs)
M3x6 7—15=74-(71b=/10Pcs)

BRG402F
\—

Flange Bearing(3x6x2.5)2Pcs
TSVINTYT(3x6x2.5)2 A

1-N4045FA-GM

O x12pcs

Tungsten Carbite Ball (3/32)
AYGRT /N1 MR-1b (3324 F/UMW123)

OTW149
Ll || I

b

Nut(Md4x4.5)Flanged (Alumi/Gunmetali4pcs)
TYMMAxA5) 752 (FIVZIHY A2/4N)

LW Gear Shaft (87WC OPTIMA MID)
LW F ¥+ 7 b2y b B7TWCAT T4 IV E)

45



TURBO OPTIMA MID SPECIAL Option Parts List

Carbon Front Shock Stay (OPTIMA Mid)
H—Rr7aYbravIRT— (FTT4IZIVE)

OTW136 OTW137

Carbon Rear Shock Stay Set (OPTIMA Mid)
A—RVTYavIRT—tv b (FTF4IYE)

OTW138

!

Carbon Plate Set (OPTIMA Mid)
H—RYTL—hryh (FTF4RIVE)

CNC Motor Plate (Gunmetal/OPTIMA Mid)
CNCE—52—TL—F (HVARIFTT4RZVE)

HD Mid Gear (OPTIMA Mid)
HD 2y RFY (774 2vF)

OTW144

CNC Deck Mount (OPTIMA Mid)
INCTYFRIVE (FTT4IZYER)

CNC Rear Sus Holder (OPTIMA Mid)
CNCUTHRRIVE— (FTT4IZYF)

OTW146

Aluminum Servo Mount (OPTIMA Mid)
TIVEH—RIIVb (FTTF4IIVE)

OTW163

Carbon Upper Deck L (OPTIMA MID SP)
H=RYTYN=FvFL (FTF1IZ v FSP)

W5309GMB

% 2T BIFE
%%Spring are?o?dl separately

VWVC Triple Cap Thread Big Bore Shock Set (30)

WCrIZIVFvy T ALy FEYS RT3y o4y M30)

W5310GMB

XRT G RIFE
% Spring are’s ?J ;é'parately

@

0 %Q )
if' %OOOO %

VVC Triple Cap Thread Big Bore Shock Set (38)
WCRIZIVFvy T ALy FEVSRTYavoty 38)

W5309-34

Big Bore Spring(L=44/3.4/2pcs)
EvIRTRAT) 5 (L=44/3.4/2\)

Big Bore Spring(L=44/3.55/2pcs)
EvIRTRT) 5 (L=44/3.55/2A)

Big Bore Spring(L=63/2.1/2pcs)
EvIRTRT )5 (L=63/2.1/2A)

Big Bore Spring(L=63/2.2/2pcs)
EvIRTRAT T (L=63/2.2/2A)

W5310-23

@\\\;\r\.\\,\\?\\,\%

Big Bore Spring(L=63/2.3/2pcs)
EvIRTRT )5 (L=63/2.3/2A)

46

il Ye!

Ol Cl O

x2pcs x2pcs
( i x6pcs
@U x4pcs

x4pcs
MH(Yellow) x2pcs

x2pcs

x2pcs

Gunmetal Damper Front (2pcs/87WC OPTIMA MID)
HYAZEVIN— 70OV b QA/BIWCH T T4V )

OTW152

e N

010 x2pcs 010® x2pcs MH(Blue) ~ x2pcs
|
Olo OB €2
x2pcs _

x2pcs
> FH M2.6x6mm

1 i x6pcs
@U x4pcs

OTW153 OTW154

]

x2pcs

Ti Coating Shock Shaft 3x49mm
FEYA—T4 VT3 v I v 7 b 3x49mm

OTW123

Gunmetal Damper Rear (2pcs/87WC OPTIMA MID)
HYABE Y IN=1)F QABIWC T FAIZVE)

o Jmm

x2pcs

Ti Coating Shock Shaft 3x37mm
FRYA=T4VT23v 2% 7 b 3x37mm

UTWO009

%Kit standard

Fine Selection F Shock Spring Set (MS/MH/2pcs/Ultima)
TrA/EVIYay 78/ 3vIRTY /G b (MSIMHRAITIVTAR)

UTWO008

Front Shock Spring Set (S/M/H /2pcs/Optima)
70OvbhavIRTI Ty b (SIMH AT T4R)

OTW124B

Silver \ Blacl

©Sx2pcs  OMx2pcs  OH x2pcs

Rear Shock Spring Set (S/M/H /2pcs/Optima)
U72avIRFU Gy (SIMH2AIFTT14)

%Kit standard

Fine Selection R Shock Spring Set (MM/XMH/2pcs/Ultima)
TPAVELIYINTY3vIRTY 52 b (MMIMH A7 IVTAR)

o
w MEH
SOFT <@ FRONT SPRING mp> HARD
S MS M MH H
SILVER PINK BLACK YELLOW GOLD
OTW123@ | UTW009@ | OTW123@ | UTW009® | OTW123@
SOFT < REAR SPRING mp> HARD
S M MM MH H
SILVER BLACK YELLOW BLUE GOLD
OTW124@ | OTWI1240 | UTWO008® | UTWO008® | OTW124@




TURBO OPTIMA MID SPECIAL Option Parts List

50 mm Tires / Wheels

Blushless Motor

OTT244SB/MB/H

© x2pcs

OTT245S/M/H

8D )y R A—)L50mm

PG Green

O x2pcs © x2pcs O x2pcs
SB Soft S Soft
$MB Meium %M Meium
Block Tire 50x83x36mm H Hard Front Block Tire 50x83x30mm H Hard
70Ov924450x83x36mm  Kitstandard | | 7o k7 0vo244750x83x30mm Kit standard
OTH245BK/SCC/W/Y OTH249W /Y
_ x2pcs __ x2pcs
OTOAN
BK Black /
SCC Satin N ‘ , 24
S — | W White — _ W White
8Hole Wheel 50mm RYYellow | | giole Wheel 50mm (Front) Y Yellow
87K —IL50mm *Kitstandard | | 87k —)L50mm (7O ) ¥Kitstandard
UTH002 WT/YB/GR OTH246 W /Y
x2pcs
WT White
Y Yello
YB Yellow 8SP Wheel 50mm W Whig

8SP R4 —)L50mm

OTW131

x2pcs

Mold Inner Sponge (50mmHard)
E-IWRAVF—REVD

2.2 inch Tires / Wheels

OTH247 WB/YB

FAT201 SB

For 2.2 Rear Tire x2pcs
\\:/ 7

2.2in Dish Rear Wheel WB White

224VF Ta4vva )V RA4—Jl  YBYelow

For 2.2 Front Tire x2pcs | | For 2.2 Front Wheel
2 TN
(7N
(. |
N,

2.2in Dish Front Wheel W8 white | | 2.2in Front Tie © *2Pes @ x2pes
224VF T4y¥2 7070 RA4—IU  YB Yellow 224 VF 7OV M2AY SB Soft
OTH243 WB / YB FAT202 SB

For 2.2 Rear Wheel

—
- ~
3 N

2.2in Rearie © x2pes @ x2pcs
224V F )Y 21Y SB Soft

for

Brushless
Motor

™~

LE MANS 240S ESC(60A/MAX 13.5T)
)b+ 2405 ESC(60A/MAX 13.5%2—2/)

37051B 82262-200

for

Brushless
Motor

Racing Sensor Cable 200mm
L= 5% —4r—21b 200mm

LE MANS 2408 Brushless Motor (15.5T)
V- 240S TS5V LAE—42— 15.5T

LE MANS 240 GOLD Brushless Motor 13.5T
V- 240 J—)VF IS5V LRAE—H2—13.5T

Blushled Motor

540Class G-Series Motor G2X(Single 20)
54095 R G¥)—RXE—42— G2X(Single 20)

for
Brushled
Motor

60A Brushed ESC KSH KA060-91W
KA060-91W 75 E—42—FABA7KESC 60A

PNGS4820 ~ PNGS4836

Steel Pinion Gear 1/48 Pitch
AF—IVEZAVF4 1/48E v F

SS M3x3mm

PNGS4820 20T  PNGS4829 29T
PNGS4821 21T  PNGS4830 30T
PNGS4822 22T  PNGS4831 31T
PNGS4823 23T  PNGS4832 32T
PNGS4824 24T  PNGS4833 33T
XKIT STD |[PNGS4825 25T|  PNGS4834 34T
PNGS4826 26T  PNGS4835 35T
PNGS4827 27T  PNGS4836 36T

PNGS4828 28T

Syncro 2.4GHz TX/RX Set
Syncro 2.4GHz KT-231P+/KRG-331:%5 {512 v b

Low Profile Servo LE MANS240S KS4241-08M
O—708 $—7R )b - T 2405 KS4241-08M

7 y é

& =

KS-5031-09MW Metal Gear Servo(9kg)
KS-5031-09MW X 2 JLF+H#—iR (g * cm)

82273

g%
v ®

KS5071-09MW Metal Gear Servo (9kg)

KS5071-09MW % % JLF+H#—3R (9kg * cm)




TURBO OPTIMA MID SPECIAL Option Part
GAB4202 GAC0100

GA-B-60C-4000-2S 1P-HardCase-8
Gens ace LiPo 4000 X kL—/\w% (60C/7.4V)

Charger Safeguard 2-6S Battery Protector
Gens ace LiPo/\w T )—7 A7 52 —Q2-6t)L/3cEF)

SPEED HOUSE 7.2V 22HV Ni-MH Battery
SPEED HOUSE 7.2V 22HV Ni-MH /\'y 7 1) —

71324B

SPEED HOUSE 7.2V 36HV Ni-MH Battery
SPEED HOUSE 7.2V 36HV Ni-MH /\y 1) —

36231P

SP Knife Edge Reamer Plus
SPHATITYI—I =TSR

36261B

KRF Stainless PC-Body Scissors Straight
KRERTY LR RUART 1Ay RZ— A L—F

36262B

KRF Stainless PC-Body Scissors Curve
KRF RF7 Y LA RUART 1 hy 2—H—7T

et

High Durability Ball Diff.Grease (10g)
BRAMEAR—IVT 751 Z(10g)

YKWO015B

\

KANAI TOOL Hex Wrench Driver(1.5mm)
KANAITOOL 6f5L > F K5 /3—(1.5mm)

KW020TC

KANAI TOOL Hex Wrench Driver(2.0mm/Ti-Coating)
KANAITOOL 6L > F K54 \—(2.0mm/F 42> 1— )

KANAI TOOL Hex Wrench Driver(2.5mm)
KANAITOOL 68 L > F KA /3—(2.5mm)

YKW055BXB

KANAI TOOL Box Driver(5.5mm)
KANAITOOL R & R K5 A /73—(5.5mm) YKWO55BXB

YKW070BXB

KANAI TOOL Box Driver(7mm)
KANAITOOL R & R K5 A JA—(7mm)

—

SIL0200-3

@

Silicone OIL #200(30cc)
)AL #200 (30cc)

SIL0300-8

SIL0350-8B

|
*{i E ’E-;sl'g

S g 8
Silicone OIL #300(80cc) Silicone OIL #350(80cc) Silicone OIL #400(80cc)
)27 AL #300 (80cc) V) AVF AL #350 (80cc) )27 AL #400 (80cc)

SIL0400-8B

48

¥ —ERN=VEGEL TWRWN—Y B U E T,
Z0%E. REBN\—YREIRATNTVET,

Note that some parts are not sold as spare parts!

¥ ANT/F T2 3 v IN—YfERSIEWEBT 1 b E B fZEL,

Please see the website for spare & option parts prices. ﬁ
www.kyosho.com [®]%




49




"Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

REANTIN=Y XT3V IN—") DEBARE

X TNSOBAT EIREFERICRSE TN EET

OB EI DL IELTLESBETELANRNTN=Y P FToav N —Y %z
AL TTEBVITETENTEET,

@\ —VIEBETEEBALTW RO BEILTHAEVWSEEIE. REAF VS
A3V T TBATBIENTEET,

KEZLWFEICK Y REFHRDNRGY LT, REWEBY 1 S TTHERCEEL,

XEBITFEARIIE - LKPARETRBITBEFEHEXZLOERICKY . BNZBEHTET WL
FTDTHENLHTTEEEL,

1.ETIIBETERBLITEL,
FTR.BALDEED COEREBEVRD VW BEICTRIELLEW, SHLED/N—Y DIE
BOGNLENBATEE T, TOBRICHEI/EURGIAEZ B EICRDEBADNAL—XITBYET,

‘ [0 Al
r 32>~
. = " o == = ° s . . S
BIECERENDBEETOLREDH 74V IN—YEXEE IS chELSHENRLADE
BIECCHEEDN—Y D EcERmUINEo e TE REOMA Y SAVIIN—YEXREI*EF BT NIEZFDSE TENTEET,
P45 1 — Y EREE. CRLD — Y DREPREEAEEREIC I LT, AERREREE BTN
S CT, BEROCEED. BECHETLET,
K— B TV ENBEETEVET, . . L L
A: BUKERAEE TR ER B: BIETRHER/IN—Y % CTAXHISHI~4HT
N—YDRBELEES AN LAREEZHLS, PEFZROBED. BElIC
:’ EAC R BREIFTLET,
! ‘ : b e 04
AT - e
. BRIEIXTD
1 X;"yﬁ_b‘{
1 BEITY,
1
\_ )

2.5 EICTEWSEEIE 4514003y T THBATESET,

( —— ~ )y —_ ~,S A
REA /513y T TRATS,
[, =]
https://rc.kyosho.com m
ARTIN=YR A Tav =y 71 —%
BEE%#RTBATHIIENTELT, E
\, J

REFARH
T243-0021 %) R EATREE3050 ERT7IAMALV2T—TF

OLBVWERIEI—Y—HEKELT
B5E 046-229-4115 23R « B~&# (FfiSB%R<) 13:00~18:00



The service mentioned below is available only for Japanese market.

(1P, B TRRERDSHVEE S L

Tl BELTHTEFLAWDEVREESETVWE LS, TEBAW W

IRFTEEXIE. R —Y—HEEEANBREVEELETL,

Fﬂ'\'ﬁl H— *HEiE’\?aF’ﬁL\Aﬁ@[@‘ 3. BEFEWEIH. TEREOBBWVWEEBK
[CWEBFRIFR CEEADD R, 77V I AXIEEMETHS XY < 2T W

,'?'?ﬁ’\CDZBF'ﬁA'li'”E* (FE 31— — M=

REICBBOEEORIE, TREI—F—BHE I TERLEL,
BEVWEEDORIE. SFoicEm Ol BkEREZ CAED S X i /HUkSRAEDON-JH, 7T12ES, BaES
(F—No)ZAWBE L BRI EBFMICEMSELLEL

gzcosmpoatir: 046-229-4115 BETOBMLA Y SR~ SRUREEER)13:00~18:00,
S 2485 PREIVEEOZAAEL D&Y, B BE
mxcosmrat: 046-229-4032 o e e e E
BETOSMLEEIZ : T243-0021 f#HE)IE EART FMHE3050 EXR 77 A MAAVRZT—TF
AEKNeSt 1—Y—HH#=E%

-------------------------------------------------------------------------------------------- LR U e

SRIVE Y B

ErBF'ﬁL\AJé’FH%EELi FAXE foldBE Cdxt) T2, @Kﬁlﬂi\?ﬁ?*ﬁ%ﬁ@5i%i§éﬁ?]ﬁ%i¢o
HxDiEalk SRV EERROIE—2RELTIEE

(& No.30623 B TURBO OPTIMA MID SPECIAL )
&% HERE |THA
CHALS (B ——— ) |=A8 F AR H
R | A hR B . E—4—
wAshN CRAD IV
UHF
R4 R/CHE 9] F
pie= w38
TEED -
e EiE ( ) FAX ( )
THDBREIC -
obermses | B ( ) FAX ( )

\ B~ SRMEAER1300~1800 TEEEEIELIHEE £ ZAINo. asam )
4 — N
BEVEETEHAM e BESREON—VBOBABIFNo) EAVBEL BECAMNICCRACEY,
\, )

HRERINRHTIE. BEROBABROREICAEZANTEYET ., BERLY D, AXKRUEHVELEELCTHY ABEROBEABRICOEELTUEL. (N~Q)DBAZRERMTE=EICRMS
LIEVBERIBE5BTLEHY ERA, ()BERDEFDEHEERIITIHE, QERICEDERTHARERIIIEE, )Y —ERDRUDIDHHHDEFLICHTT 5158,



IKKyOSHO

HE FINEST RADIO CONTROL MODELS

REMRINSHL

T243-0021 %) |EEAHMAZ050 EART7 7 A R AA VR T—TF
@1 —EREBEIBEESE 046-229-4115

[A-pEEORESREFBL T BEVE LI | BR~SBEEAER )13 1 00~18 1 00
ZRIRCEZLHELLD, | e6622505-1 PRINTED IN TAIWAN

77T T st s e =« |




